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1062, 1063, 31-350, 31-351,
31-352, 31-355 1" SANDER/GRINDER
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REPLACEMENT PARTS

REF.  PART REF.  PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 904-15-010-7423 Retaining Ring 40  904-01-010-1606 7/16 x 1 x 5/64" Washer
2 406-07-071-0001 Shaft 4] 901-01-060-0617 3/8-16 x 1 1/2" Hex Hd Cap Screw
4 406-04-004-0001 Overarm 42 406-04-330-0003 Front Cover Plate
5 406-04-754-0003 Nameplate 43 424-01-014-0002 Switch Guard (Supplied with Motor/Switch Assembly)
6 901-07-060-0655 1/64-20 x 1" Hex Hd Screw 44 31-363 1" Flat Platen
7 406-04-406-0002 Pulley w/Bearings & Shaft 45 901-02-140-0584 #10-32 x 3/8" Rd Hd Screw
8 901-01-060-0655 1/4-20 x 1" Hex Hd Screw 46 920-10-991-6615 Arbor w/Bearings
9 1088184 Idler Arm 47 927-01-100-2604 #606 Hy Pro Key
10 901-04-150-0208 1/4-20 x 1/4" Set Screw 48 406-04-072-0002 Left Plate
1 901-11-010-2372 1/4-20 x 1 1/4" Sq Hd Bolt 49 406-04-031-0001 Cover
12 902-01-293-1240 1/4-20 Keps Unit 50 31-361 Arbor Pulley Guard, Incl:
13 406-04-406-0001 Idler Pulley w/Bearings & Shaft 51 901-01-060-0612 1/4-20 x 5/8" Hex Hd Cap Screw
14 928-02-251-8875 Torsion Spring 52 904-01-010-1614 9/32 x 5/8 x 1/16" Washer (Early Models Only)
15 406-07-030-0001 Column 53 902-01-293-1240 1/4-20 Keps Unit
16 902-01-293-1240 1/4-20 Keps Unit 54 41-023 5/8" Bore Mtr. Pulley, Incl:
17 406-07-106-0004 Idler Pulley Shaft 55 901-04-190-0201 5/16-18 x 5/16" Socket Set Screw
(Current Models Only) 56 49-105 ¥-Belt
18 406-04-406-0008 Idier Pulley Shaft 57 926-01-041-9365 5/8" Bore Arbor Pulley, Inci:
(Early Models Only) 58 901-04-190-0201 5/16-18 x 5/16" Socket Set Screw
19 926-11-991-9440 Idler Pulley 59 31-366 Belt Guard, Incl:
20 904-01-031-4993 17/64 x 3/4 x 1/16" Washer 60 901-01-060-0611 1/4-20 x 1/2" Hex Hd Screw
(Early Models Only) 61 904-01-010-1614 9/32 x 5/8 x 1/16" Washer (Early Models Only)
21 904-03-030-1757 1/4" Lockwasher (Early Models Only) 62 901-01-060-0612 1/4-20 x 5/8" Hex Hd Screw
22 901-01-060-0611 1/4-20 x 1/2" Hex Hd Cap Screw 63 904-01-010-1614 9/32 x 5/8 x 1/16" Washer (Early Models Only)
{Early Models Only) 64 902-01-293-1240 1/4-20 Keps Unit
23 904-01-031-4993 17/64 x 3/4 x 1/16" Washer 65 62-144 1/2 H.P., 115V Motor, Incl.:
24 901-01-060-3124 1/4-20 x 1 1/2" Hex Hd Cap Screw 66 438-01-628-0005 Switch
(Current Models Only) 67 438-01-302-0441 Socket w/Cord
25 902-01-293-1240 1/4-20 Keps Unit 68 31-360 Base Plate, Incl:
26 901-01-060-0611 1/4-20 x 1/2" Hex Hd Cap Screw 69 904-01-010-1604 5/16 x 3/4 x 1/16" Washer
27 926-11-991-9441 Drive Pulley, Inci: 70 902-02-040-1303 5/16-18 Sq. Nut
28 901-04-150-0217 5/16-18 x 1/2" Socket Set Screw il 901-11-020-0834 5/16-18 x 3/4" Carriage Bolt
29  406-04-372-0001 Right Plate Assembly 72 901-01-060-0612 1/4-20 x 5/8" Hex Hd Cap Screw
30 901-11-020-0858 1/4-20 x 3" Carriage Bolt 73 904-01-010-1614 9/32 x 5/8 x 1/16" Washer (Early Models Only)
31 902-01-293-1240 1/4-20 Keps Unit 74 902-01-293-1240 1/4-20 Keps Unit
32 412-01-014-0001 Table Bracket 75 406-00-752-0001 Warning Label
33 901-01-060-0677 3/8-24 x 1/2" Hex Hd Cap Screw 76 955-01-020-0022 7/16 x 9/16" Box Wrench (Early Models Only)
34 904-03-020-1789 3/8" Lockwasher 77 400-06-603-0001 Envelope
35 802-01-010-5900 3/8-16 Hex Nut 78 400-06-079-0001 Retainer
36 904-01-010-1606 7/16 x 1 x 5/64" Washer 79 904-01-031-4993 17/64 x 3/4 x 1/16" Washer
37 406-04-391-0005 Table Assembly, Incl: 80 901-01-060-0611 1/4-20 x 1/2" Hex Hd Cap Screw
38 406-04-014-0004 Bracket 81 31-362 4" Rubber Contact Wheel, Incl:
38A 904-01-010-1614 9/32 x 5/8 x 1/16" Washer 82 901-04-150-0206 5/16-18 x 5/16" Socket Set Screw
39 902-01-293-1240 1/4-20 Keps Unit

This parts list is provided to aid in obtaining service parts.
instruction and maintenance literature can be obtained through t
Technical Publications Department or through your local service outlet.

12326

Copies of the
he Delta



